samranis. FCC RF Test Report

Report No. : FG460505K

B48_N25(5M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Video BW 150,00 kHz" Span 10MHz
Sweep 4.80 ms (1001 pts)

11086 K

B48_N25(5M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

[Center 1.882500 GHz Video BW 150,00 kHz" Span 10 M|
Sweep 4.80 ms (1001 pts)

B48_N25(5M)_CP-OFDM_16

QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo B 150,00 kHz'

Total Paver

Span 10 MHz|
Sweep 480 ms (1001 pis)

B48 N25(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

Scale/Div 10.0 B

Aiten. 4068

Freg Run

SVideo B 150,00 kHz'

Total Paver

Span 10 MHz|
Sweep 480 ms (1001 pis)
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samranis. FCC RF Test Report

Report No. : FG460505K

B48 _N25(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Video BW 300,00 kHz" Span 20 M,
Sweep 2.53 ms (1001 pts)

B48_N25(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

[Center 188250 GHz Video B 300,00 kHz" Span 20 M|
Sweep 2.53 ms (1001 pts)

B48_N25(10M)_CP-OFDM_16

QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo B 300.00 kHz"

Total Paver

Span 20 WHz|
Sweep 253 ms (1001 pis)

B48 N25(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

Scale/Div 10.0 B

Aiten. 4068

SVideo B 300.00 kHz"

Total Paver

Span 20 WHz|
Sweep 253 ms (1001 pis)

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2
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samranis. FCC RF Test Report

Report No. : FG460505K

B48 N25(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

[Center 188250 GHz Video BW 470,00 kHz' Span 30 M|
Sweep 1.67 ms (1001 pts)

Oooupied Bandwidh

B48_N25(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

[Center 188250 GHz Video BW 470,00 kHz' Span 30 M|
Sweep 1.67 ms (1001 pts)

B48_N25(15M)_CP-OFDM_16

QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo B 47000 kHz'

Total Paver

Span 30 MHz|
Sweep 167 ms (1001 pis)

B48 N25(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

Scale/Div 10.0 B

Aiten. 4068

Freg Run

SVideo B 47000 kHz'

Total Paver

Span 30 MHz|
Sweep 167 ms (1001 pis)

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2
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samranis. FCC RF Test Report

Report No. : FG460505K

B48 _N25(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

ideo BW 620,00 kHz" Span 40 Mz,
ms (1001 pts)

B48_N25(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Center 188250 GHz Video B 62000 kHz' Span 40 Mz
Sweep 1.27 ms (1001 pts)

B48_N25(20M)_CP-OFDM_16

QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo B 620,00 kHz'

Total Paver

Span 40 MHz|
Sweep 1.27 ms (1001 pis)

B48 N25(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

Scale/Div 10.0 B

Aiten. 4068

Freg Run

SVideo B 620,00 kHz'

Total Paver

Span 40 MHz|
Sweep 1.27 ms (1001 pis)

Sporton International Inc. (Kunshan)
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samranis. FCC RF Test Report Report No. : FG460505K

B48 N25(25M)_CP- B48 N25(25M) CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

Bideo BW 10,00 kHz* Span 50 Mz, SVideo BW 910,00 kz'

Span 50 MHz|
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

B48_N25(25M)_CP-OFDM_64 B48 N25(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

Center 188250 GHz Video BW 810,00 kHz' Span 50 MHz|
Sweep 1.00 ms (1001 pts)

SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan) Page Number 1 A4-10 of 27
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samranis. FCC RF Test Report Report No. : FG460505K

B48 N25(30M)_CP- B48 N25(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

ideo BW 910,00 kHz" Span 60 MHz, SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

B48_N25(30M)_CP-OFDM_64 B48 N25(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Center 188250 GHz ideo BW 910,00 kHz" Span 60 MHz, GHz SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan) Page Number 1 A4-11 of 27
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samranis. FCC RF Test Report Report No. : FG460505K

B48 N25(40M)_CP- B48 N25(40M) CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#Video BW 13000 MHz" Span 80 MHz, #Video BW 1.3000 MHz"

Span B0 MHz|
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Total Power Total Paver

EERIEY

B48_N25(40M)_CP-OFDM_64 B48 N25(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408
] ey C

Scale/Div 10.0 B

#Video BW 13000 MHz" Span 80 MHz, #Video BW 1.3000 MHz"
Sweep 1.00 ms (1001 pts)

Span B0 MHz|
Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan) Page Number 1 A4-12 of 27
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2



samranis. FCC RF Test Report

Report No. :

FG460505K

Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

25

15

370500

1852.5

DFT-s-
OFDM 1@0
BPSK

see graph

25

15

370500

1852.5

OFDM 1@0

see graph

PASS

25

15

370500

1852.5

OFDM 1@0

see graph

25

15

370500

1852.5

OFDM 1@0

see graph

PASS

25

15

376500

1882.5

OFDM 1@0

see graph

25

15

376500

1882.5

OFDM 1@0

see graph

PASS

25

15

376500

1882.5

OFDM 1@0

see graph

25

15

376500

1882.5

OFDM 1@0

see graph

PASS

25

15

382500

1912.5

OFDM 1@0

see graph

25

15

382500

1912.5

OFDM 1@0

see graph

PASS

25

15

382500

1912.5

OFDM 1@0

see graph

25

15

382500

1912.5

OFDM 1@0

see graph

PASS

25

15

20

372000

1860.0

OFDM 1@0

see graph

25

15

20

372000

1860.0

OFDM 1@0

see graph

PASS

25

15

20

372000

1860.0

OFDM 1@0

see graph

25

15

20

372000

1860.0

OFDM 1@0

see graph

PASS

25

15

20

376500

1882.5

OFDM 1@0

see graph

25

15

20

376500

1882.5

OFDM 1@0

see graph

PASS

25

15

20

376500

1882.5

OFDM 1@0

see graph

25

15

20

376500

1882.5

OFDM 1@0

see graph

PASS

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : UZ7TEM45A2
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samranis. FCC RF Test Report

Report No. : FG460505K

25

15

20

381000

1905.0

1@0

see graph

25

15

20

381000

1905.0

1@0

see graph

PASS

25

15

20

381000

1905.0

1@0

see graph

25

15

20

381000

1905.0

1@0

see graph

PASS

25

15

40

374000

1870.0

1@0

see graph

25

15

40

374000

1870.0

1@0

see graph

PASS

25

15

40

374000

1870.0

1@0

see graph

25

15

40

374000

1870.0

1@0

see graph

PASS

25

15

40

376500

1882.5

1@0

see graph

25

15

40

376500

1882.5

1@0

see graph

PASS

25

15

40

376500

1882.5

1@0

see graph

25

15

40

376500

1882.5

1@0

see graph

PASS

25

15

40

379000

1895.0

1@0

see graph

25

15

40

379000

1895.0

1@0

see graph

PASS

25

15

40

379000

1895.0

1@0

see graph

25

15

40

379000

1895.0

1@0

see graph

PASS

Sporton International Inc. (Kunshan)
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samranis. FCC RF Test Report

Report No. : FG460505K

B48_N25(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT lnput whiten 408 Poer (RAS)
RT o [Couing 0C 0 100

Function Vaiue

B48_N25(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz"

Function Function Width
dBm
dim

Function Vaiue

B48 N25(5M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

#hdten 4003 e Type: Powier (RMS)
uglHokd: 100100
Rin

Ref Lvi Offset 5.00 dB
Ref Level 30.00 dBm

Scale/Div 10 dB

Video BW 3.0 MHZ'

Function

B48_N25(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

500 d8
Ref Level 30.00 dBm

Start 30 MHz Video BW 3.0 MHZ'

Function Functian Width Function Vaiue

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2
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samranis. FCC RF Test Report

Report No. : FG460505K

B48_N25(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH

Video BW 3.0 MHz"

Function Width Function Vaiue

B48_N25(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

Video BW 3.0 MHz" Stop 18.150 GH|
0 ms {8l

‘Sweep 32.0 ms (40001 pts||

Function Function Width Function Vaiue

B48_N25(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

g Hokd 1001
Trg Free Run

#en 408 0 g Type: Power (MSI
W

Video BW 3.0 MHZ'

Functian Width

B48_N25(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Video BW 3.0 MHZ'

Stop 18,150 GHz|
32.0 ms (40001 pts)

weep 32 pte))

Function Functian Width Function Vaiue

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2
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samranis. FCC RF Test Report

Report No. : FG460505K

B48_N25(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

Function Width Function Vaiue

B48_N25(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH

Video BW 3.0 MHz" Stop 18.150 GH|
0 ms {8l

‘Sweep 32.0 ms (40001 pts||

Function Function Width Function Vaiue

B48_N25(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

g Hokd 1001
Trg Free Run

g Type: Power (MSI
W

Video BW 3.0 MHZ'

Functian Width

B48_N25(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

Video BW 3.0 MHZ'

Stop 18,150 GHz|
32.0 ms (40001 pts)

weep 32 pte))

Function Functian Width Function Vaiue

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2
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samranis. FCC RF Test Report

Report No. : FG460505K

B48_N25(40M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

Video BW 3.0 MHz"

Function Width Function Vaiue

B48_N25(40M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

Stop 19.150 GHz|
‘Sweep 32.0 ms (40001 pts||

Function Function Width Function Vaiue

B48 N25(40M) DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

g Hokd 1001
Trg Free Run

g Type: Power (MSI
W

Video BW 3.0 MHZ'

Functian Width

B48_N25(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Scale/Div 10 dB

Start 30 Mz Video BW 3.0 MHZ'
1.0 WH: weep 32

Stop 18,150 GHz|
32.0 ms (40001 pts)

pis)

Function Functian Width Function Vaiue

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2
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samranis. FCC RF Test Report

Report No. : FG460505K

B48_N25(40M)_DFT-s-

B48_N25(40M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High_CH

= Powe (RS 7
0w

Run

Scale/Div 10 dB

top 18,150 GHz| Start 30 MHz
s #Res BW 1.0 MHz

Function Width Function Vaiue

g Type: Power (MSI

g Hokd 100100
Trg Free Run

Video BW 3.0 MHZ'

Function

Functian Width

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2
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samranis. FCC RF Test Report

Report No

. - FG460505K

Conducted Band Edge

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

25

15

370500

1852.5

OFDM 1@0

see graph

PASS

25

15

370500

1852.5

OFDM 1@0

see graph

PASS

25

15

370500

1852.5

OFDM 25@0

see graph

PASS

25

15

370500

1852.5

OFDM 25@0

see graph

PASS

25

15

382500

1912.5

OFDM 1@24

see graph

PASS

25

15

382500

1912.5

OFDM 1@24

see graph

PASS

25

15

382500

1912.5

OFDM 25@0

see graph

PASS

25

15

382500

1912.5

OFDM 25@0

see graph

PASS

25

15

20

372000

1860.0

OFDM 1@0

see graph

PASS

25

15

20

372000

1860.0

OFDM 1@0

see graph

PASS

25

15

20

372000

1860.0

OFDM 100@0

see graph

PASS

25

15

20

372000

1860.0

OFDM 100@0

see graph

PASS

25

15

20

381000

1905.0

OFDM 1@105

see graph

PASS

25

15

20

381000

1905.0

OFDM 1@105

see graph

PASS

25

15

20

381000

1905.0

OFDM 100@0

see graph

PASS

25

15

20

381000

1905.0

OFDM 100@0

see graph

PASS

25

15

40

374000

1870.0

OFDM 1@0

see graph

PASS

25

15

40

374000

1870.0

OFDM 1@0

see graph

PASS

25

15

40

374000

1870.0

OFDM 216@0

see graph

PASS

25

15

40

374000

1870.0

OFDM 216@0

see graph

PASS

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : UZ7TEM45A2
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amranas. FCC RF Test Report Report No. : FG460505K

DFT-s-

25 15 40 379000 1895.0 OFDM 1@215 see graph PASS
BPSK
DFT-s-

25 15 40 379000 1895.0 OFDM 1@215 see graph PASS
QPSK
DFT-s-

25 15 40 379000 1895.0 OFDM 216@0 see graph PASS
BPSK
DFT-s-

25 15 40 379000 1895.0 OFDM 216@0 see graph PASS
QPSK

Sporton International Inc. (Kunshan) Page Number 1 A4-21 of 27
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samranis. FCC RF Test Report

Report No. : FG460505K

B48_N25(5M)_DFT-s-

Aifen: 4068

Scale/Div 10.0 48

| Start 1.840 GHz
4 Range Tabls

B48_N25(5M)_DFT-s-

Aifen: 4068

1 Range Rof Ll Offset

Scale/Div 10.0 48 Ref Valu 3

OFDM_BPSK_Edge_1RB_Left_Low_CH

Stop 1,855 GHz

OFDM_BPSK_Outer_Full_Low_CH

Stop 1,855 GHz

B48_N25(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectum
Sputos|
Adten: 40 8

ScaleiOv 10.0 B

Stop 1.855 GHz

Tra

Amplitu
s

B48_N25(5M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

Aiten. 4068

Sporton International Inc. (Kunshan)
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samranis. FCC RF Test Report Report No. : FG460505K

B48_N25(5M)_DFT-s-

B48_N25(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

OFDM_QPSK_Edge_1RB_Right_High CH

Atsn 4068 Trg: Frae Run or Frag: 2 Aiten 40 Trig: Frea Fun
] oid. 100/100
e

I Range € Ref Lyl Offset 8,00 4B

Scale/Div 10.0 48 Ref Vall

ScaleiOv 10.0 B

Start 1.910 GHz

Stop 1,025 GHz|
4 Rarge Tabls

Stop 1.825 GHz

B48_N25(5M)_DFT-s-

B48_N25(5M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

OFDM_QPSK_Outer_Full_High_CH

Atsn 4068 Trg: Frae Run Aiten. 40 68
]

A Range ¢

Scale/Div 10.0 48 ScaleiOv 10.0 B

Start 1.910 GHz

AMRageTtle v

Sporton International Inc. (Kunshan) Page Number 1 A4-23 of 27
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samranis. FCC RF Test Report

Report No. : FG460505K

B48_N25(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

Aifen: 4068

Scale/Div 10.0 48

Start 1.840 GHz

Stop 1,855 GHz|
4 Rarge Tabls

B48_N25(20M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

Aifen: 4068

1 Range Rof Ll Offset

Scale/Div 10.0 48 Ref Valu 3

Stop 1,855 GHz

B48_N25(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectum
Sputos|
Adten: 40 8

ScaleiOv 10.0 B

Stop 1.855 GHz

Tra

Amplitg

B48_N25(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

Afen 4068 Trig: Frea Run
o

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2
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samranis. FCC RF Test Report

Report No. : FG460505K

B48_N25(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

Atsn 4068 Trg: Frae Run or Frag: 2
] oid. 100/100
e

I Range € Ref Lyl Offset 8,00 4B

Scale/Div 10.0 48 Ref Vall

40 Range Teble

B48_N25(20M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

Atsn 4068 Trg: Frae Run
]

A Range ¢
ScalelDiv 10.0 08

Start 1.910 GHz

Stop 1,925 GHz

AMRageTtle v

B48_N25(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High CH

Aiten. 4068

ScaleiOv 10.0 B

Stop 1.825 GHz

B48_N25(20M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Aiten. 4068

Stop 1.825 GHz
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samranis. FCC RF Test Report

Report No. : FG460505K

B48_N25(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

Aifen: 4068

Scale/Div 10.0 48

Stop 1,855 GHz|
4 Rarge Tabls

B48_N25(40M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

Aifen: 4068

L Ref Lvi Ofset &
ScaisiDiv 100 08 Ref Value 3

Stop 1,855 GHz

B48_N25(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH
Specinum
Spurious

Aiten. 4068

ScaleiOv 10.0 B

Stop 1.855 GHz

Tra

Amplitg

B48_N25(40M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

Aiten. 4068

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2
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B48_N25(40M)_DFT-s-

B48_N25(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

OFDM_QPSK_Edge_1RB_Right_High CH

Atsn 4068 Trg: Frae Run or Frag: 2 Aiten. 40 68
] oid. 100/100
e

I Range € Ref Lyl Offset 8,00 4B

Scale/Div 10.0 48 Ref Vall

ScaleiOv 10.0 B

Start 1.910 GHz

Stop 1,025 GHz|
4 Rarge Tabls

Stop 1.825 GHz

B48_N25(40M)_DFT-s-

B48_N25(40M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

OFDM_QPSK_Outer_Full_High_CH

Atsn 4068 Trg: Frae Run Aiten. 40 68
]

A Range ¢
ScalelDiv 10.0 08

Start 1.910 GHz

Stop 1,925 GHz

AMRageTtle v
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Software Version: 23.06.1602

FR1 N26

Transmitter Conducted Output Power And ERP, (Gt - L¢)=-3dB

NR SCS Bandwidth Freq . Conducted ERP ERP
Band (kH2) (MHz) AT e Power(dBm)  (dBm) W)

DFT-s-

26 15 5 165300 826.5 OFDM 1@1 24.45 19.3 0.0851
QPSK
DFT-s-

26 15 5 165300 826.5 OFDM 16 1@1 23.42 18.27 0.0671
QAM
DFT-s-

26 15 5 167300 836.5 OFDM 1@1 24.47 19.32 0.0855
QPSK
DFT-s-

26 15 5 167300 836.5 OFDM 16 1@1 23.35 18.2 0.0661
QAM
DFT-s-

26 15 5 169300 846.5 OFDM 1@1 24.43 19.28 0.0847
QPSK
DFT-s-

26 15 5 169300 846.5 OFDM 16 1@1 23.28 18.13 0.0650
QAM
DFT-s-

26 15 10 165800 829 OFDM 1@1 24.38 19.23 0.0838
QPSK
DFT-s-

26 15 10 165800 829 OFDM 16 1@1 23.49 18.34 0.0682
QAM
DFT-s-

26 15 10 167300 836.5 OFDM 1@1 24.45 19.3 0.0851
QPSK
DFT-s-

26 15 10 167300 836.5 OFDM 16 1@1 23.47 18.32 0.0679
QAM
DFT-s-

26 15 10 168800 844 OFDM 1@1 24.25 19.1 0.0813
QPSK
DFT-s-

26 15 10 168800 844 OFDM 16 1@1 23.38 18.23 0.0665
QAM
DFT-s-

26 15 15 166300 831.5 OFDM 1@1 24.38 19.23 0.0838
QPSK
DFT-s-

26 15 15 166300 831.5 OFDM 16 1@1 23.39 18.24 0.0667
QAM
DFT-s-

26 15 15 167300 836.5 OFDM 1@1 24.41 19.26 0.0843
QPSK
DFT-s-

26 15 15 167300 836.5 OFDM 16 1@1 235 18.35 0.0684
QAM
DFT-s-

26 15 15 168300 841.5 OFDM 1@1 24.22 19.07 0.0807
QPSK
DFT-s-

26 15 15 168300 8415 OFDM 16 1@1 23.24 18.09 0.0644
QAM

Sporton International Inc. (Kunshan) Page Number 1 A5-1 of 27
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samranis. FCC RF Test Report Report No. : FG460505K

DFT-s-

26 15 20 166800 834  OFDMPI2  50@25 24.28 1913 0.0818
BPSK
DFT-s-

26 15 20 166800 834  OFDMPI2  1@1 24.49 19.34  0.0859
BPSK
DFT-s-

26 15 20 166800 834  OFDMPI2  1@104 24.09 18.94  0.0783
BPSK
DFT-s-

26 15 20 166800 834 OFDM 50@25 243 1915  0.0822
QPSK
DFT-s-

26 15 20 166800 834 OFDM 1@1 24.42 1927  0.0845
QPSK
DFT-s-

26 15 20 166800 834 OFDM 1@104 24.21 19.06  0.0805
QPSK
DFT-s-

26 15 20 166800 834 OFDM16  50@25 23.22 1807  0.0641
QAM
DFT-s-

26 15 20 166800 834 OFDM 16 1@1 23.42 1827  0.0671
QAM
DFT-s-

26 15 20 166800 834 OFDM16  1@104 23.19 1804  0.0637
QAM
DFT-s-

26 15 20 166800 834 OFDM 64  50@25 21.84 16.69  0.0467
QAM
DFT-s-

26 15 20 166800 834 OFDM 64 1@1 21.93 16,78 0.0476
QAM
DFT-s-

26 15 20 166800 834 OFDM 64  1@104 217 16,55  0.0452
QAM
DFT-s-

26 15 20 166800 834 OFDM 256  50@25 19.62 1447  0.0280
QAM
DFT-s-

26 15 20 166800 834 OFDM 256  1@1 19.59 14.44 00278
QAM
DFT-s-

26 15 20 166800 834 OFDM 256  1@104 19.44 1429  0.0269
QAM

26 15 20 166800 834 C%‘SSFEM 53@26 22.76 1761 0.0577

26 15 20 166800 834 C'SS'S:EM 1@1 22.92 17.77  0.0598

26 15 20 166800 834 C'SS'S:EM 1@104 22.62 17.47  0.0558
DFT-s-

26 15 20 167300 8365 OFDMPI2  50@25 24.25 19.1 0.0813
BPSK
DFT-s-

26 15 20 167300 8365 OFDMPI2  1@1 24.4 1925  0.0841
BPSK
DFT-s-

26 15 20 167300 8365 OFDMPI2  1@104 24.09 18.94  0.0783
BPSK
DFT-s-

26 15 20 167300 8365 OFDM 50@25 24.27 19.12  0.0817
QPSK
DFT-s-

26 15 20 167300 8365 OFDM 1@1 24.36 1921 00834
QPSK
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TEL : +86-512-57900158
FCC ID : UZ7TEM45A2
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DFT-s-

26 15 20 167300 8365 OFDM 1@104 24.19 1904  0.0802
QPSK
DFTs-

26 15 20 167300 8365  OFDM 16  50@25 2313 17.98  0.0628
0AM
DFT-s-

26 15 20 167300 8365  OFDM16  1@1 23.41 1826  0.0670
0AM
DFT-s-

26 15 20 167300 8365  OFDM 16  1@104 23.15 18 0.0631
0AM
DFT-s-

26 15 20 167300 8365  OFDM64  50@25 21.78 1663 0.0460
OAM
DFT-s-

26 15 20 167300 8365  OFDM64  1@1 21.92 1677  0.0475
0AM
DFT-s-

26 15 20 167300 8365  OFDM64  1@104 21.74 1659  0.0456
OAM
DFT-s-

26 15 20 167300 8365  OFDM256  50@25 19.76 1461 0.0289
OAM
DFT-s-

26 15 20 167300 8365 OFDM256  1@1 19.66 1451  0.0282
OAM
DFT-s-

26 15 20 167300 8365  OFDM 256  1@104 195 1435 00272
OAM

26 15 20 167300 8365 C%‘SSFEM 53@26 22.66 1751  0.0564

26 15 20 167300 8365 C%‘SSFEM 1@1 23 17.85  0.0610

26 15 20 167300 8365 CF(S‘F?SFEM 1@104 22.74 1759  0.0574
DFT-s-

26 15 20 167800 839  OFDMPI2  50@25 24.22 1907  0.0807
BPSK
DFT-s-

26 15 20 167800 839  OFDMPI2  1@1 24.35 19.2 0.0832
BPSK
DFT-s-

26 15 20 167800 839  OFDMPI2  1@104 24.13 1898  0.0791
BPSK
DFT-s-

26 15 20 167800 839 OFDM 50@25 24.15 19 0.0794
QPSK
DFT-s-

26 15 20 167800 839 OFDM 1@1 24.42 1927  0.0845
QPSK
DFT-s-

26 15 20 167800 839 OFDM 1@104 24.19 1904  0.0802
QPSK
DFT-s-

26 15 20 167800 839 OFDM 16  50@25 23.13 17.98  0.0628
OAM
DFT-s-

26 15 20 167800 839 OFDM 16  1@1 23.43 1828  0.0673
OAM
DFT—s-

26 15 20 167800 839 OFDM 16  1@104 23.17 1802  0.0634
QAM
DFT—s-

26 15 20 167800 839 OFDM 64  50@25 21.67 1652 0.0449
QAM
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DFT-s-
26 15 20 167800 839 OFDM 64 1@1 22.01 16.86 0.0485
QAM
DFT-s-
26 15 20 167800 839 OFDM 64  1@104 21.77 16.62 0.0459
QAM
DFT-s-
26 15 20 167800 839 OFDM 256  50@25 19.57 14.42 0.0277
QAM
DFT-s-
26 15 20 167800 839 OFDM 256 1@1 19.64 14.49 0.0281
QAM
DFT-s-
26 15 20 167800 839 OFDM 256  1@104 19.44 14.29 0.0269
QAM
26 15 20 167800 839 CF(SE,’SFEM 53@26 22.67 17.52 0.0565
CP-OFDM
QPSK
CP-OFDM
QPSK

26 15 20 167800 839 l1@1 22.98 17.83 0.0607

26 15 20 167800 839 1@104 22.71 17.56 0.0570
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samranis. FCC RF Test Report Report No. : FG460505K

Frequency Stability

NR SCS Bandwidth Arfen Freq Modulation RB Deviation  Verdict  Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

26 15 20 167300 8365 OFDM 100@0  0.0037 PASS NV
QPSK
DFT-s-

26 15 20 167300 8365 OFDM 100@0  0.0057 PASS LV
QPSK
DFT-s-

26 15 20 167300 8365 OFDM 100@0  0.0060 PASS HV
QPSK
DFT-s-

26 15 20 167300 8365 OFDM 100@0  0.0051 PASS -30C
QPSK
DFT-s-

26 15 20 167300 8365 OFDM 100@0  0.0040 PASS -20C
QPSK
DFT-s-

26 15 20 167300 8365 OFDM 100@0  0.0062 PASS -10C
QPSK
DFT-s-

26 15 20 167300 8365 OFDM 100@0  0.0047 PASS 0C
QPSK
DFT-s-

26 15 20 167300 8365 OFDM 100@0  0.0063 PASS 10°C
QPSK
DFT-s-

26 15 20 167300 8365 OFDM 100@0  0.0037 PASS 20°C
QPSK
DFT-s-

26 15 20 167300 8365 OFDM 100@0  0.0053 PASS 30°C
QPSK
DFT-s-

26 15 20 167300 8365 OFDM 100@0  0.0061 PASS 40°C
QPSK
DFT-s-

26 15 20 167300 8365 OFDM 100@0  0.0070 PASS 50°C
QPSK

Sporton International Inc. (Kunshan) Page Number 1 A5-5 of 27
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samranis. FCC RF Test Report Report No. : FG460505K

Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
26 15 20 167300 836.5 OFDM PI/2 100@0 4.28 13 PASS
BPSK
DFT-s-
26 15 20 167300 836.5 OFDM 100@0 5.64 13 PASS
QPSK
Sporton International Inc. (Kunshan) Page Number 1 A5-6 of 27
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N26(20M)_DFT-s-OFDM_PI_2- N26(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

g Free Run e Aen 408 Trig: Fres fum
#F Gan Low ints 1 #F Gan
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
26 15 5 167300 836.5 CF(’?‘S;?M 25@0 4.4642 4.904
26 15 5 167300 836.5 Cfé%';?ﬂ“" 25@0 4.4865 4913
26 15 5 167300 836.5 C&%’Z?WM 25@0 4.457 4.855
26 15 5 167300 836.5 3‘;’%05/?&" 25@0 4.4789 4.914
26 15 10 167300 836.5 CF(SS;?M 52@0 9.2626 9.823
26 15 10 167300 836.5 Cfé%i?ﬂ"" 52@0 9.289 9.88
26 15 10 167300 836.5 C&%’ZRAM 52@0 9.2626 9.831
26 15 10 167300 836.5 %Eéogm" 52@0 9.2745 9.871
26 15 15 167300 836.5 CF(SS;?M 79@0 14.071 14.74
26 15 15 167300 836.5 Cfé%i?ﬂ"" 79@0 14.001 14.68
26 15 15 167300 836.5 C&%’ZRAM 79@0 14.104 14.69
26 15 15 167300 836.5 %Eéogm" 79@0 14.043 14.77
26 15 20 167300 836.5 CF(’?'SEEM 106@0 18.865 19.64
26 15 20 167300 836.5 Cfé%’j_\?ﬂ"" 106@0 18.906 19.72
26 15 20 167300 836.5 C&%’m"' 106@0 18.87 19.63
26 15 20 167300 836.5 %Eéogfl\“ﬂ" 106@0 18.852 19.59
Sporton International Inc. (Kunshan) Page Number 1 A5-8 of 27
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SPORTON LAB.

FCC RF Test Report

Report No. : FG460505K

N26(5M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Video BW 150,00 kHz" Span 10MHz

Sweep 4.80 ms (1001 pts)

N26(5M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 7.50 B
Ref Value 30.00 dBm

Bideo BW 150,00 kHz*

Span 10 M|
Sweep 4.80 ms (1001 pts)

N26(5M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

SVideo B 150,00 kHz' Span 10 MKz|

Sweep 480 ms (1001 pis)

Total Paver 271 dBm

N26(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

SVideo B 150,00 kHz' Span 10 MKz|

Sweep 480 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number 1 A5-9 of 27



samranis. FCC RF Test Report Report No. : FG460505K

N26(10M)_CP- N26(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s e Aiten. 40 68
HE . 2

Center B36.50 MHz Video BW 300,00 kHz" Span 20 M,
[#Res BW 100,00 kHz Sweep 2.53 ms (1001 pts)
2 M

SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 253 ms (1001 pis)

Oooupied Bandwidh

Total Paver

N26(10M)_CP-OFDM_64 N26(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e e KEYSIGHT ot R Aen 408
O ol - Ci

Ref Lyl Offset 7.50 B
Ref Vall dBm Scale/Div 10.0 B

[Center 835,50 MHz Video B 300,00 kHz" Span 20 M|
Sweep 2.53 ms (1001 pts)

SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 253 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan) Page Number 1 A5-10 of 27
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N26(15M)_CP- N26(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s e Aiten. 40 68
HE . 2

Center B36.50 MHz ideo BW 470,00 kHz" Span 30 MHz, 0 SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Oooupied Bandwidh
Total Pawer

N26(15M)_CP-OFDM_64 N26(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e e KEYSIGHT ot R Aen 408
O L - Ci

Ref Lyl Offset 7.50 B
Ref Vall dBm Scale/Div 10.0 B

Center B36.50 MHz ideo BW 470,00 kHz" Span 30 MHz, Cent 50 MH: SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) R 0 Sweep 167 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan) Page Number 1 A5-11 of 27
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samranis. FCC RF Test Report Report No. : FG460505K

N26(20M)_CP- N26(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s e Aiten. 40 68
HE . 2

Center B36.50 MHz ideo BW 620,00 kHz" Span 40 Mz,

Tideo BW 620.00 kHz' Span 40 MKz
ms (1001 pts)

Sweep 1.27 ms (1001 pis)
2 M

Oooupied Bandwidh

Total Paver

N26(20M)_CP-OFDM_64 N26(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e e KEYSIGHT ot R Aen 408 Free fn
O L - Ci

Ref Lyl Offset 7.50 B
Ref Vall dBm Scale/Div 10.0 B

Center B36.50 MHz ideo BW 620,00 kHz" Span 40 Mz,
Sweep 1.27 ms (1001 pts)

SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

Sporton International Inc. (Kunshan) Page Number 1 A5-12 of 27
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samranis. FCC RF Test Report

Report No. :

FG460505K

Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

26

15

165300

826.5

DFT-s-
OFDM 1@0
BPSK

see graph

26

15

165300

826.5

OFDM 1@0

see graph

PASS

26

15

165300

826.5

OFDM 1@0

see graph

26

15

165300

826.5

OFDM 1@0

see graph

PASS

26

15

167300

836.5

OFDM 1@0

see graph

26

15

167300

836.5

OFDM 1@0

see graph

PASS

26

15

167300

836.5

OFDM 1@0

see graph

26

15

167300

836.5

OFDM 1@0

see graph

PASS

26

15

169300

846.5

OFDM 1@0

see graph

26

15

169300

846.5

OFDM 1@0

see graph

PASS

26

15

169300

846.5

OFDM 1@0

see graph

26

15

169300

846.5

OFDM 1@0

see graph

PASS

26

15

10

165800

829.0

OFDM 1@0

see graph

26

15

10

165800

829.0

OFDM 1@0

see graph

PASS

26

15

10

165800

829.0

OFDM 1@0

see graph

26

15

10

165800

829.0

OFDM 1@0

see graph

PASS

26

15

10

167300

836.5

OFDM 1@0

see graph

26

15

10

167300

836.5

OFDM 1@0

see graph

PASS

26

15

10

167300

836.5

OFDM 1@0

see graph

26

15

10

167300

836.5

OFDM 1@0

see graph

PASS

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : UZ7TEM45A2
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samranis. FCC RF Test Report

Report No. : FG460505K

26

15

10

168800

844.0

1@0

see graph

26

15

10

168800

844.0

1@0

see graph

PASS

26

15

10

168800

844.0

1@0

see graph

26

15

10

168800

844.0

1@0

see graph

PASS

26

15

20

166800

834.0

1@0

see graph

26

15

20

166800

834.0

1@0

see graph

PASS

26

15

20

166800

834.0

1@0

see graph

26

15

20

166800

834.0

1@0

see graph

PASS

26

15

20

167300

836.5

1@0

see graph

26

15

20

167300

836.5

1@0

see graph

PASS

26

15

20

167300

836.5

1@0

see graph

26

15

20

167300

836.5

1@0

see graph

PASS

26

15

20

167800

839.0

1@0

see graph

26

15

20

167800

839.0

1@0

see graph

PASS

26

15

20

167800

839.0

1@0

see graph

26

15

20

167800

839.0

1@0

see graph

PASS

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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samranis. FCC RF Test Report Report No. : FG460505K

N26(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1

[Swept sA

KEYSIGHT !"l"'"
up

Halten: 408 Poner [RMS)

RT o © o 0

start 30 MHz Stop 8,

‘Sweep 16.0 m

Function Vaiue

N26(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[Spectrum Anaiyzer 1

[Swept A

KEYSIGHT lnput #hlten: 408 g Tyoe: o (RM
C 00100

RT o o o A

Video BW 3.0 MHz"

Function Function Width Function Vaiue
dBm

Gl

N26(5M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH
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